Consolidation Test Data Sheet Consolidometer ID: 3
; , REVISED FORM FOR g 1 Contract: 06720
o NCR NO, 25237-NCR.028 ] Schnabel Contrgct. 06120048
Test Method: ASTM D2435 Method 4 2/12/2007 Project:

Test Condttmn lnundated @41

11/21/06

Calvert Cliffs Nuclear Power Plant

Initial Height of Specimen (H,), in 0.7512 BoringNo.:  B-401
_ Heightof Solids (H), in: 02201 , Depth: 243.5-244.4 ft
Seating Press. ( ‘ Inmal Dial Gauge Reading (D), in.; ! 0,0000 | Reviewed by: cIs
o | | = A B C D
| 22| Datelosd | TimeLoad |Losd Applied| Final Disl | Apparatis | omntVe |y ids",|  Vertical | Void Ratio®
- : I.oad ne Load. {1 p Final Di P Height of Voids', Void Ratio’,
Pressure, P’ | & % Applied | Apptied | By Reading, Dy | Corteotion?, Dy |+ o de 18 H, Steain’, ¢, A
e e ; i HaMd | Height!, AH; i S, £; i
@y | o] . x 10*in x 10*in in in. (%)
0.5 _ | 102412006 19 12 0.0007 0.5304 0.09 2410
1 10/25/2006 34, 21 0.0013 0.5298 017 | 2407
2 61 33 0.0028 0.5283 0.37 - 2.400
4 105 40 0.0065 0.5246 0.87 2.383
g 167 50 0.0117 0.5194 1.56 2.360
4 150 40 0.0110 0.5201 146 2.363
2 ! 127 b i33 0.0094 0.5217 125 2370
4 YA 40 00103 0.5208 1.37 2.366
i 175 50 1 0.0125 0.5186 1.66 2356
16 284 63 0.0221 0,5090 294 2312
32 1267 76 0.1191 0.4120 15.86 1.872
64 2452 87 0.2365 0.2946 3148 1338
16 2330 63 0.2267 0.3044 30.18 1,383
4 2156 40 02116 03195 28.17 1451
0.5 1860 12 0.1848 0.3463 24.60 1.573
Notes: 1 »‘"me"basedciﬁ test methnd 24bnfotMethodA end of primary formmods : :

[ SRR ‘dN ‘H}

Correction value, for the curent pxmc from the consclidometer's calibmation curve.
;.AH'I)“ Dy DQ”CO] A=Dy CQIB A
Hyi» (H, - H) - AH

' elﬁ(AH/H,)xloo-(Col C/H)% 100

= M,/ Hs = Col. D/ Hs

Consol 8/2006 Rev. !




Load Time Readmgs 16

Project; Calvext Cliffs Nuclear Power Plant
Schnabel Contract: ___ 06120048
"Boring No:: B-4(1 : Deptil: 243.57244..4 ft

Consol. ID: 5 Reviewedby:  CIS

Elapsed Time] 4tsf | 32tsf Xtsf Xtsf Xtsf | Xtsf
(mi) |  Reload | Load losd | Load ‘Load | Loa(i
| 11/1/2006 | 11412006 | Date | Date | Date | Date
04 | o013 | 00408 | |
025 | 00139 00454 | : SR
05 oot40 | oo4e2 | vy
1+ | oot | o053 '
2 | ootd0 | 0os8e
4 00140 | 00650
8 - 0.0140 0.0711 | |
15 | 00140 0.0776 ey i m
30 | ooue | ooss0 = | o
60 | 00141 0.0925
120 | o012 | 01003
240 | ootz | o080
480 00143 | 0.1155
720 0.0143 0.1197
960 0.0143 01227
1200 | 00143 | 0.1249
1440 | oous | o12e7
wee 1 7 ] osees
920 ] ... ] 0129
260 . - 0.1308
2400 | = 101318
a0 | 01328
2880 : 01341

* Gonsol 8/2006 Rev. 1




Zennavel Consolidation Time Curves 112108

Schnabel Enginesting Project: Calvert Cliffs Nuciear Power Plant

Schnabel Contract: 06120048
Boring No.:  B-401 Depth: 243.5-244.4 ft
Reviewed by:  CJS
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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99.99 _J

After Test
29.19

880

jot

Depth: 63.5-65.5

| Blevation SR
g #200 sieve, inundated @ 0.5 tsf

=
¥

Before Test
38.93

Project No.: G
Checked By

Description: Moist, very dark gray organic clay (OH), $0% goés_

o ot
Remarks: System G ~ Compression Ratio: 0.30, Recempression Ratio: 0.04

Saturation, &
Void Ratio

njh
Test Date: 10/14/66
: tube

Water Content, %
Dey Unit We

Sample Type

VERTICAL STRESS, tef

Tested By

EGS: 274
ffs Nuclear PP|Location: Caivert County, MD ‘

<
1

: 44

C-50

- Height: .t in
Pi

*

Project: Caivert €I
 Boring No.: B-406
Sample No.: S-18

Test No

] PL 1o

0.1
o Corp

63

Preconsslidation Pressure: 10.5 tsf

Overburden Pressure: ---
Compression Index: —--

Diameter: 2.5 in

Lt
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Thu, 09-NOV-2008 18:05:35



CONSOLIDATION TEST DATA

Project: Calvert Cliffs Nuclear PP Location: Calvert County, MD Project No.; GTX-6880
Boring No,: B-406 Tegted Byt nih Checked By: . jdt
Sample No,; 8-16 Test Datei 10/14/06 Depth: 63,5-65.5
Test No.:; C-50 Sample Type: tube Rlevation: --~

8oi} Pescription: Moist, very dark gray organic clay {(OH}, 90% passing #200 sieve, inundated € ¢.5 tsf
Remarks: System G - Compression Ratio: 0,30, Recompression Ratic: B.0D4

Meagured Specific Gravity: 2,74 biquid Limit: 63 Initial Height: 1.00 in
Initial Void Ratio: 1.17 Plastic Limit: 19 Specimen Diameter: 2.50 in
Final Void Ratio: .80 Plasticity Index: 44
Before Consolidation After Consclidation

Trimnings Specimen+Ring Specimen+Ring Trimmings
Container ID lidle RENG i0e3
Wt. Container + Wet Boil, gm 54.57 357,42 347.54 i40.39
We., Container + Dry Boil, gm 42.28 317.983 317.93 110.51
Wk, Comtainer, gm 8.13 216.5 216.5 8.14
Wt. Pxy Soil, gm 34.15 101.¥3 101.43 102.37
Water Content, % 35,99 38,83 25.18 29.18
Void Ratic -r- 1.17 0.80 ——-
Degree of Saturation, % ——— S&. 54 99.99 -

Dry Unit Weight, pef —— 78,721 . 95,04 ——




Project: Calvert Cliffs Nuclear FP

Boring No.: B-406
Sample No.: 8-16
Test No.: C-50¢

Soil Description: Moist, very dark gray organic clay (OH), 90% pasging §200 sieve, inundated € C.5 tef
Remarks: System @ - cOmpression Ratio: (,20, Recompression Ratio: B.04

W SIN U B WD

Applied

Stress

tef

=]

LIt
DAL IR AR I I S S 3]

L]

-~ Final
Displacement
in

¢.0c886E
¢.02098
¢.041086
0.05881
G, 08987
0,08599
G. 08008
¢.08267
G.09308
0.1817
0.2415
0.2251
0.1962
0.1717

Location; Calvext Ccunty, ME

consonznnrzox TEST DATA

Tested By: njh
Teat Date: 10/14/06

Sample Typet tube:

Vold
Ratioc

1,154
1,127
1,084

< E,043

0.978
0.986
0.938%
0.993
0.971
0.843
0.648
0.6864
0.747
0.800

Strain
at End
%

¢, 89
2.10
4.11
5.99
§8.59
B.60
8.01
8.27
9,3k
18.17
24,15
22,581
i9.62
17.17

T50 ¥itting
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Project No.: GTX-SBGO
Checked By: jdt
Depth: £3.5-65.5
Elevation: ---

coefflcient of Cansol;dation

Sg.Rto
in*3fpéc

2,69e-002
6.48e-004
1.0%e-002
2.42e-003

4.49e-00¢

2.22e-003
3,76e-004
4.56e-003
4.69e-004
§.60e-0058
2.52e-~006

1.45e-00%
1,2%e-005.

&.16e-008

Chog
in‘?fsec

¢, 00e+0600
¢,00e+0G0
2,54e-002

4.00e+000C =

¢, 00e+000
©0.00e+000
©.00e+000

0.00e+000
G.00e+ 000

5:74e-005
Z.32e-00%

¢.00e+000
0.00€+000

0, 00e+000

Ave.
“in*2fpec

Z.6%e~002
&.48e-004
1.53e-002

‘2.42e-003

4.49e-Q02
2;22e-003
3.76e-004
4.56e-003
4.6%e-004

6.BBe-005
-2.42e-005
i1.45e~004

1.29e-005
S.16e- 006




TIME CURVES

Constant Load Step

CONSOLIDATION TEST DATA
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CONSOLIDATION TEST DATA

TIME CURVES
Constant Load Step; 1€ of 14
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ot No.: GTX-6880
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Checked By

jdt

[y

Tested By

nih

Sample Type: tube

 Project

Calvert Cliffs Nuciear PP| Location: Calvert Coanty, H

.

 Boring No,: B-406

| Test Date: 10/14/96

I Test No.: C-50

Remarks: Systém: G - Compression Ratio: 0.30, _Rgcqypfessio:ﬁ'? thic:' 0.04

g Sample No.: S-16

= wiskdinyof Goasomp Coprmi Deescription: Moist, very dark gray organic cloy (OH), $0% passing #200 sieve, inundated @ 0.5 tsf

06:36

Thu, 09-NOY-2006 18



CONSOLIDATION TEST DATA
SUMMARY REPORT

% ‘NIVHLS

u~»~.FF—_m_—_—h_~_~—___b.___q__-__~_u_-_—_-—_____
] [
M o e [ e g s o
e ————— e e o e e Itt....t..tlﬂ IIIIIIIIIIIIII B R e I SR §Y
1
llllllllllllllll |w|ll:tllxnlzi4;:;.ll..I..lln!.r...!.»z..c..:r..i..:..,_rlllll||i|l...-
e o k0 g ) i S A0 B b e ey P
1 i 1 ]
s e G I A o O O 5 e Tl e e 0 A N 5 s Ko . o ke el e e o L.
| { 1 |
| | | i
lllllllllllll _l...:.'rllll!..ti!l_ll.k......!llll.l.lﬂ!l|1illt§§€§~!lllll'!lllll1
1 J i ;

\ i i
llllllllllllll 1 - ke e e e n M A A A N e . nn s e ed] e e WA ML AN W i N i e
1 (

H 1
§ 1
i o AR Bt e v s o o e e e s A 4 g P s i o W o s s 1 e s e o - s o

)
1
I
1
t
i
.lf llllllllllllllllllllllllllllllll o e o e 02 0 0 - oo
B R e T L ey /Ui O —— e aanfae e o s oo | STV R SR -
M st s oo aod o i e e R o v i e e ) B v oyl s o e L
I
.......................... SRR M
: ISR KT L JUN WA, S5 NSOy do s s
g ————— e
N S U R HORnY B T X TP T R Sy RN &
|
s s e e o Gl i i e e o s gl s i ke e o o B T PSRRI B
1
1
A s i s s e nnn . cnn von o e Mt 0 i s ame swne e e D A g e e e e a2 o ot 2ot o s s b, e e o e s v e - e
i
t
_ t
s e s brr e wae o ) e e i W R e e . b e e - MA M W s ] ——— - i - A - !
v l".., - - it R TEE T PR R S
T |
i i
\ i
1 i
i i
| |
B Bt 7, F T T T VDS SR AU e e o o o oo o0 2 Lis it e o o o e o A .
Hsr;x llllllllllllllllllll e el P L e aznrxr..« |||||||||||| 9
lllllllllllll .“.!...tf..llll...).»_..llll.xlll..........v
||||||||||||| o o o et bt b e e
D e e TRl T S T T PP AP R — - —
ﬁ lllllllllll o e [ o o - o a2 aa o L
| ST (R ! I
iiiiiiiii T i [T TR RGNS 1
[} 1 i 1
i s o 5, ., s Qi e B i B e s s e e 5 b~ v o o - | W ™
i ! 1 !
' | V !
) N ey VS A B o, o o i o 0 A e
! T ; i PR
1 i 1 |
i t 1 |
- L i i I
S B T R s [P e o s ot - o o e
i | t 1
( 1 i )
1 1 ]
t ! " t
[} | I
] | " 1
A ! I L i
-_-—__—_—a-—..___—______—-g—uq-___.-—__—_—____
(@] & (] (=]
: @ & S 2 3

10

VERTICAL STRESS, ts¥

After Test

Before Test

o) o
olzlelg

e} ®| < 5
Blo Qs . k7]

@ 0

% (»]

w_m i &

: w) ©
ale | BB
d%121a) | l3lgal i3

Vel = i} & 5
| S|e] - 121 6| R 5 m
folel l.81.Ein

W& 518 +12

SI2 8lalzle

....W..”mn Qlalw .m s

o| o
m_ Vs
=) =&
% 1= ol %
a 8 Ll
» |2 Bl
£ 1k
2| El LIREIE
2|21 ] 8 (8e m
cIE | clo 4 —-{8lwu] e
Sl=l2|E & J|2Bjoix
.,m.wR N.m ol ..l =l =~
5|3|5(% 31EIF1EIE|8
SI2lE1B| | |58 8828
| 1o Blol=lg

Q..m &Lm SN -]

1818|8lalol®

L d = E| e

T ~—— | .e
o P o'
wl % 5|48
i 5 e
7 9 zla
(4] s = | &
ozl e o 8
{ 12 £ O
.
ERRE 5l
e | P35 . )
slol (21| BiE
o ; R
| 18%] |E|2||5|3|3
M (O - e -
1 o Vil aglolae|ltn
o o w m =2 .% @
< {Blalelelalx
o 1o A48 af B0
e et el E
' L | OO
L] 8 | e - Q&
eleol.. T
ZEE s
% & umalncp S
i nm..l : s
“l8lsla| o
&gﬂ .w - A
512|013 o3
,m O al ©fw« e
3] mﬁ 9
M elElB 4 EvE
LR RS R W'Y ] @ 3

Thu, DS-NOV-2006 19;04:38



CONSOLIDATION TBST DRIA

Project: Calvert Cliffs Nuclear PP Location; Calvert County, MD Projeck No.: GTX-6880
Boring No.: B-41l Tested By: mé - Checked By: jdt
Sample No.: 8-8 Tegt Date: 10/17/06 Depth: 23,5-25.8
Test No.: C-51 Sample Type: tube Blevation: ---

Soil Description; Moist, daxk gray organic clay (OH), 95% passing $200 eieve, inundated @ C.5 tef
Remarks: System C - Compressionm Ratio: ¢,26, Recompregsion Ratio: §,05 :

Meapured Specific Gravity: 2.67 Liquid Limit: 61 : initial Height: 1.0C in
Initial Void Ratio: 1.512 Plagtic Limit: 19 specimen Diameter: 2.50 in
Pinal Void Ratioc: 0.94 Pilasticity Index: 42
Before Consclidation After Consclidation

Trimmings Specimen+iing Specimen+Ring Trimmings
Container ID 956 : RING 2316
Wt. Container + Wet Soil, gm 129.04 34,3 332.62 128.24
Wt. Container + Dry Soil, gm 87.42 302,89 362,852 9% .08
Wt . Container, gm 8.04 : 216{91 216,91 8.0%
Wt. Dry Soil, gm 79.38 BE.EYE 8%, 676 gg.98
Watexr Content, % 52,43 B BT 35.08 35.0%
Void Ratio m—— 1,53 6,94 -
Degree of Saturation, % - 96. 61 9%.9% i

Dry Unit Weight, pcf -—- 66. 883 86,098 -——




3

CONSOLIDATION TEST DRTA

Project: Calvert Cliffs Nuclear PP Location; Calvert County, MDY Project No.: GTX-68BC
Boring No.: B-411 Tested By: md Checked By: jdt
Sample No,: S-8 Test Date: 10/17/06 Depth: 23.5-25.5
Test No.: C-5% Sample Type: tube Elevation: ---

80il Description: Moist, dark gray organic clay (OH}, 95% passing #200 sieve, inundated @ ¢.5 tef
Remarks: Bystem C - Compression Ratic: 0.26, Recompression Ratic: U.95

Applied Final Void Strain T50 Fitting Coefficient of Congolidation

4 Stress Displacement Ratic at End Sg,Rt. Log Sq.Rt. Log Ave.
tsf in ¥ win min in*2/sec in*2/sec in"2/sec
i ¢.5 0.02716 1.439 2,72 2.0 ¢.0 4.00e-004 ¢.00e+000 4,00e-004
2 i 0.04719 1.388 8,72 2,1 2.3 3.64e-004 3,37e-00& 32,.50e-004
3 2 0.07409 1,321 7,41 1% | 1.2 6,72e-004 5.084e-004 6,25e-004
4 4 6.1172 1,213 13,72 1.7 0.¢ 3,91e-004  (.00e+000 3. 91e-00%
L3 8 G.1681 1.085 16.81 3.0 3.0 2,00e-004 2.04e-004 Z.02e-004
6 4 0,160% 1.103 16.09 0.9 0.0 6.24e-004 0.00e+00C €.24e-004
7 2z 0,1523 T 1.125 15.23 4.3 G.¢ 1.41e-004 0.00e+0Q0 1.41e-004
8 4 0,1575 $.112 15.75 0.9 6.9  6.37e-004 6,64e-004 6,50e-004
9 & 0,1733 1.072 17.32 2.6 G.0 2,18e-004 G.00e+000 2,18e-004
10 16 0.229% g.930 22.99 18.7 G.G 2.80e-005 . 00e+00C 2, 80e-00%
13 3z 0.3076 0.736 36.76 42,1 0.0 1,.04e~005 0.00e+000 1.04e-00%
12 8 2.2867 0.788 28 .67 5.6 6.0 7.30e-0058 (.00e+000 7.30e-00%
13 2 ¢.2539 ¢.87¢ 25.39 B1.3 G.0 B.54e-006 ¢.00e+000 B6.54e-006
14 0.5 ¢,2277 ¢.936 24.,.9% 62.0 6.0 7.64e-006  0.00e+000 7.64e-00€

f



CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step
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Project No.: GTX-6880

jdt

23.5-25.5

 Elevation

Checked By

Depth:

.
2

md
Test Date: 10/17/68

Sample Type: tube

Tested By

 Project: Calvert Cliffs Nuclear PP| Location: Coivert Coenty, MD V

Boring No.: B-411

Sample No.: S-8
Test No.: C-51

Remarks: System C - Compression Ratic: .26, Recm’pressidm Ratio: 0:05

!e x p Jgsstmg

» subsidiory of Geocomp Caporetionl Description: Moist, dark gray organic clay (OH), 95% passing #200 sieve, inundated @ 0.5 tsf
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: GTX-6880

jdt

e

‘inundated @ 0.5 tef

: :Cq!verjte Coenty, MD

Project No.:
- | Checked By

Tost Doter 10/17/08

' Sample Type: tube

Ieve;

5

Moist, qurk.gray orghnic clay (OH). 95% passing #200 s

Remarks: System C - Compression Ratio: 0.26, Recowsipression Ratio: 0.05

ja subsidtiary of Goooomp Carporation Description
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CONSOLIDATION TEST DA¥E

Project: Calvert Cliffe Nuclear PP Location: Calvert County, MD Project No.: QTX-6880
Boring No.: B-413 Tested By: md Checked By: jdt
Sample No.: S§-17 Test Date: 0%/27/06 Depth: 73-75

Test No.: C-31 Sample Type: tube. Elevation: ---

Soil Description: Moist, dark greenish gray clay {(CH}, 58% passing #200 sieve, inundated & 0.5 tsf
Remarks: System ¢ - Compression Ratio; 0,24, Recompresgion Ratic: 0.93

Measured Bpecific Gravity: 2.73 Liguid Limit: 52 Initial Height: 1.00 in
Initial Void Ratio: 1,13 Plastic Limit: 1€ Specimen Diameter: 2,5C in
Final Void Ratio: .89 Plasticity Index: 43
Before Congolidation After Consclidation

Trimmings Specimen+Ring Specimen+Ring Trimmings
: Containexr ID Tube-4 -4 RIRG chase
Wt ., Container + Wet Soil, gm 146,83 358,31 353.31 146 .91
Wt . Container + Dry Soil, gm 111.76 - 319.84 319.82 112.91
We . Contaiqer, gm 8 216.91 . 21€.91 8.33
#Wt. Dxy Soil; gm : 103.76 102.93 102,93 104 .58
Water Content, ¥ 33.80 37.37 32.51 32,51
Void Ratioc —— 1,13 0.8% =i
Degree of Saturation, % - 98,081 10¢.00 ——

Dry Unit Weight, pcf “e= 79 886 9G.29 -
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CONSOLIDATION TEST DAPA

Project: Calvert Cliffs Nuclear PP Location: Calvert County, MU
Boring No.; B-413 : Tested By: md - :

Sample No.: 8-17 Test Date: 05/27/06

Tegt No.: C-31 Sample Type: tube

Soil Description: Moist, dark greenish gray clay (CH!, 98% passing $20C sieve,

Remarks: System € - Compregsion Ratio: 0.24, Recompression Ratio: ¥.43

Applied Final void Strain 750 ¥itring
Stress Digplacement Ratio at End Sq.Rt. Log
tef in % min min
s B 0.5 C¢,006319 £.129 0.69 g.0 g.0
2 x 0.0143 1,103 1.43 0.1 .0
3 2 ¢.02449 1,082 2.48 0.3 G. 0
4 4 0.6372 1,084 3,72 G0 G.0
5 8 0.05819 1,008 5,82 ¢.0 ¢.0
6 4 0.05549 1.015 5.55 a.0 G, 0
7 2 ¢.05261 1,021 5.2¢ G.0 ¢.C
8 4 0,.05424 1,018 5.42 0.0 ¢, 0
9 3 0.06062 1,004 6.06 0.0 G.0
10 16 0.09%85 G. 920 .99 a.2 G .1
13 32 0.1697 6,771 16.97 o P G. O
12 g 0.1535 ¢. 806 15,385 0.2 G
i3 z 0.1329 ¢. 850 13,29 4.8 ¢. ¢
14 0.5 0.311852 0.888 11.82 i3.4 ¢.¢

Project No.: GTX-6880
Checked By: jdt
Depth: 73-75"
Elevation: ---

inundated @ 0.5 tsf

Coefficient of Consolidation

Sg.RE.
in™2/sec

3.81le-0C2
B8.10e-003
1.,51e-002
3.27e~002
2,06e-002
1, 02e-00k
2,04e-002
§.78e~002
3.12¢-002
3,33e-003
1,97e-004
2.62e-003

1.27e-004

4,72e~005

Log
in*2/sec

G.00e+000
2.90e-002
4.,38e-002

4,73e-042

S, 01le-002

0. 00e+000
2.01e+000
(0 00e+ 000
0. 00e+000"

1,08e~002
0. 00e+000

L 4.64e-002
. 00e+000

0.00e+000

Ave.
in®2/gec

3.8Ie~-002
1.34e-0062
2.25e-002
3 87e=002
2,902e-002
1.0Ze~00L
4£.,03¢-002
8, 78e-002

1 3.12e-002

5. 08e~003
X 97e+004
£.95e~003
1,27e~004
4,72e~005




CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step
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«

: GTX-6880

No.

Elevation

Tested By

md

.
,

[Test Date: 09/27/06 _

| Sample Type: tube

Remarks: System C - Compression Ratio: 0.24, Recompression Ratio: 0.03

it Description: Moist, dark greenish gray clay (CH), 98% passing #200 sieve, inundated @ 0.5 tsf
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CONSOLIDATION TEST DATA
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SQUARE RQOT of TIME, smin

Project No.: GTX-6880

od @ 05 tof

Elevation: -

Tested By: md "
Test Date: 09/27 /06
Sample Type: tube

Ratio: 0.03

10T

Calvert Cliffs. Nuclear PP|Location: Calvert cmsvnty MO

Horing No.: B-413

x

| Project

Sample No.: S-17

Degcribﬁgm Moist, dark greenish gray ciay (CH). 98% passing £20€? sieve, in

 Test No.: C-31

| Remarks: System C - Compression Ratio: 0.24, Recompres

GeoTesting

express

y of
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SUMMARY REPORT

CONSOLIDATION TEST DATA
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Project: Calvert Cliffs Nuclear PP
Boring No,: B-414

Sample No.: 8-17

Teet No,: C-30

Soil Deseription: Moigt, dark greenish
Remarks: System G - Compression Rstic:

Meagured Specific Gravity: 2.78
Initigl Void Ratio: 1.43
Final Void Ratic: ¢.91

Container ID

Wt. Container + Wet Scil, gm
Wt. Container + Dry Soil, gm
Wt. Containex, gm

Wt. Dry Soil, gm

Watex Content, %

Void Ratic

Degree cof Saturation, %

Dry Unit Weight, pof

CONSOLIDATION TEST DATA

Location: Calvert County, MI
Tested By: md

Test Date: 09/26/06

Sample Type: tube

Project No.: GTX-€88C
Checked By: jdt
Depth: 68-70
Elevation: ---

gray clay (CH)}, 97% passing #200 piéve, inundated @ 0.5 tsf

©.28, Recompression Ratic: ¥.04
Liguid Limit: 51

Plaptic Limit: 15

Plagticity Index: 36

Before Congolidation

Trimmings Specimen+®ing
B-107 RENG
122,78 34686
91.73 30§65
8,09 216.46
83.64 92,182
37.09 41,44

I 11‘3

o 8. 82

s 7388

Initial Height: 1,00 in
Specimen Diameter; Z.5C

After Consclidati
Specimen:Ring

338,93
308:.65
216,46
82.193
32,84
0,51
99.929
9¢.72

in

on

Trimmings

2020

133,08
i02.2
8.17
94,03
3z.84

-
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